SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.20 dBm 16.34 dBm)|
830.4990 MHz 831.5770 MHz
= £.991008991 MHz @ £.991008991 MHZ
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-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 830.493 MHz 16.20 dam ML B31.577 MHz 16.34 dam
T 1 824.5045 MHz 9.72 dBm Oce Bw 5.991008951 MHz TL L £24,5045 MHz 9.12 dBm Oce Bw £.991008991 MHz
T2 1 83349585 MHz 10.14 dam T2 1 833.4955 MHz 9.00 dam
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Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.06 dBm) ™M1[1] 15.64 dBm)
839.9770 MHz 4030 MHz
= 050040051 MHz @ 9011 MHz
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50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 839,377 MHz 16.06 dam ML 32,803 MHz 15.64 dam
T 1 9319445 MHz 11.72 dBm Oce Bw 9.050943051 MHz TL L £32.0045 MHz 7.93 dbm Oce Bw 9.010969011 MHz
T2 1 840.9955 MHz 9.74 dbm T2 1 8410155 MHz 8.56 dam
— —
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Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Spectrum - pectrum -
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.09 dém| mili] Z dBm
641.6820 MHz - 8446190 MHz
R occ B 8051048951 MHz N Y  OccBw 8071028971 MHz
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50 df -50 di
-60 df -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 841.662 MHz 17.09 dBm ML 544,619 MHz 15.32 dBm
TL 1 839.5245 MHz 11.16 dBm Oce Bw 8.951048951 MHz TL 1 8304845 MHz 8.73 dBm oce Bw 8.971028971 MHZ
T2 1 848.4755 MHz 9.75 dbm T2 1 B45.4555 MHz .84 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.01 dBm)| ™M1[1] 14.97 dBm)
- 624.94060 MHz - 625.54800 MHZ,
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50 df 50 d
60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 824.9405 MHz 13.91 dam ML L 25,548 MHZ 14,37 dam
T 1 824.15734 MHz 6.91 dBm Oce Bw 1.093706294 MHz TL L 824.14535 MHz 7.50 dm Oce Bw 2.721278721 MHz
T2 1 825.25105 MHz 6.87 dam T2 1 826.86663 MHz 8.14 dam
L J wa L JU J L]
ectrum s pect
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.21 dBm) 14.18 dBm)
- 835.97130 MHz - 837.42910 MHZ,
Occ B 1.096503497 MHz 2.709290709 MHZ
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CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 8359713 MHz 13.21 dam ML 37,4291 MHz 14.18 dam
T 1 835.95175 MHz 7.51 dBm Oce Bw 1.096503457 MHz TL L 835.13936 MHz 7.63 dam Oce Bw 2.709290709 MHz
T2 1 837.04825 MHz 5.76 dam T2 1 83784865 MHz 8.37 dam
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Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

rum pectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.64 dBm| 14.00 dBm|
0 848.02310 MHz - 846.99110 MHz
1 1.090000091 MHz T 2.703296703 MHz|
1 - A | Ao g 7 T
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60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 848.0231 MHz 12.64 dBm ML 545.3511 MHz 14.09 dBm
TL 1 847.76014 MHz 7.00 dam Occ 8w 1.090909091 MHz TL L 846.15135 MHz 7.67 dam Occ 8w 2.703296703 MHz
T2 1 948.95105 MHz 5,76 dém T2 1 846.85465 MHz 7.29 dém
— —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 50 dBm)| ™M1[1] 14.96 dBm)
- 62649000 MHz - 827.9620 MHz
i Occ B 4.455544456 MHz ; Occ B 9.030969031 MHZ
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i 40 de
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 826.49 MHz 13.50 dam ML 27.362 MHZ 14,36 dam
T 1 824.27223 MHz 6.65 dBm Oce Bw 4,455544456 MHz TL L £24,4545 MHz 8.30 dBm Oce Bw 9.030969031 MHz
T2 1 828.72777 NHz 6.55 dam T2 1 833.4955 MHz 6.94 dam
L U J wa L JU J L]
ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
12.19 dBm) ™M1[1] 13.99 dBm)
- 838.44800 MHz - 836.0200 MHz
[ 4.485514486 MHz T Occ B 9.030969031 MHZ
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-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 838,448 MHz 12.19 dam ML £36.02 MHz 13.39 dam
T 1 834.26224 MHz 7.98 dBm Oce Bw 4,485514456 MHz TL L 5319445 MHz 7.15 dm Oce Bw 9.030969031 MHz
T2 1 838.74775 MHz 8.28 dam T2 1 840.9755 MHz 7.51 dam
—

L I ]
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Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum - pectrum -
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.29 dém| mili] 14.10 dBm|
20 847.33900 MHz - B40.7630 MHz
Qo Bw 4.495504496 MHz Oce B 8071028971 MHz
T - 5
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-50 d -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 847.338 MHz 11.29 dém ML B4D.763 MHz 14.10 dBm
TL 1 844.24226 MHz 5.67 dBm Oce Bw 4.495504496 MH2 T1 1 8304845 MHz 8.48 dBm oce Bw 8.971028971 MHZ
T2 1 848.73776 MHz .09 dbm T2 1 B45.4555 MHz .59 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date:

@1 AvgPwr (@1 AvgPwr
Limit §heck PARS SPURIGHIECHHEKARS PABS
1 5 3 ABS Li SPURIDUS, INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p .\ S
10 dem I”r\ 10 dém ,/ .‘
|
ode | h 0 dBm f
|
-10 derm -10 dBm
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-20 dam V'\ u
-30 dBm J'\I —
40 derm \ |
Favl Y\ N\.
-50 dBm al ™o
[ ] A ]
PRSI e
50 dam
Start 815.0 MHz 3003 pts Stop 826.0 MHz_| || 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: |  Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,90809 MHz -45.67 dem -32.67 d& 847,000 MHZ 849,000 MHZ 100 000 kHz e 10,63 dbm _mml
523.000 MH2 | B94.000 MHz 20.000 kiz 823,35950 MHz -34.25 dbm -21.29.d8 849,000 MHz | 850000 MHz 20,000 kHz £49,00150 MHz -36.52 dBm -23.52 dB
£24.000 MHz 526.000 MHz 100.000 kHz £24.24675 MHz 20.29 dBm -9.71 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.14486 MHz -46.14 dBm -33.14 dB
]—r Y = —
J1 £
Date: 30.DEC.2019 19:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
um = s um 7
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS SPURIGUECHBEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém /‘ ""’H 10 d?]fw i
0 de !
| | ‘
-10 dBm - m
SPURIOUS_LINE_ABS { \
20 dem \ 20 dem
-30 dBm “"J*M Bm
40 dem - -40 dBrm Fons e
e [ .
50 dam - 50 dem T
s —
p—— el R I
=60 e -60 dem:
Start 815.0 MHz 3003 pts Stap 826.0 MHz | (| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,99600 MHz -37.83 dem -24.83 dB 847,000 MHZ 849,000 MHZ 100 000 kHz e 12,52 dbm -17W|
523.000 MH2 | B94.000 MHz 20.000 kiz 823,55750 MHz ~39.00 dbm -26.00 d& 849,000 MHz | 850000 MHz 20,000 kHz 849,05644 MHz -35.08 dBm -22.08 dB
824.000 MHz £26.000 MHz 100.000 kHz 82468831 MHz 13.21 dBm ~16.79 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -36.02 dbm -23.02 dB
—
i J (] i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 5/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit dheck BAES SPURIGIE CHNEKABS PABS

. . x ABS Li SPURIDUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 ckine ﬁ S
10 dBm fﬂ 10 dBm [ \
0 de \l 0dem J
-10 d8m - -10 dBm
SPURIOUS_LINE_ABS \ !
-20 dam ‘W -20 dBm I
-30 dem I r""\ -30 depy j
-40 dém .H IW -40, o m\:, ~\\/
-50 dem i ’ﬁ\‘f L %50 dem AV
I B - \/ u pa—
— N |
60 dBm o®m—_"1 ! | ]
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

15.000 MHz 823,000 MHz 100.000 kHz £22,90809 MHz -47.03 d&m -34.03 d& 947.000 MHz 849.000 MHz 100.000 kHz 848.75524 MHz 18.70 dBm -11.30 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -32.47 dBm -19.47 dB 349,000 MH= 850.000 MHz 20.000 kHz 849.00050 MHz 36,01 dBm -23.91 dB

824.000 MHz 826,000 MHz 100.000 kHz £24.27073 MHz 19.08 dém -10.92 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,10430 MHz -46.21 dBm -33.21 dB

—
] J [ | il

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr

Limit §heck PARS SPURIGIECLINEKARS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dkine S
10 dBm ; ‘\ 10 da\[‘ \
0de H[ % \l
-10 d8m ' \ -10 dBm
SPURIOUS_LINE_2BS \
-20 dem \ m
-20 dBm L..'«‘ -30,gBm
-40 dem =40 dem
L !
50 dam — 50 dem -
bt i --—»""’"‘vuﬂj - T

0 dBm 60 dem E—
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | I Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

£15.000 MHz 523,000 MHz 100.000 kHz 822,87612 MHz ~41.75 dBm -28.75 di 947.000 MHz 849.000 MHz 100.000 kHz 847.85614 MHz 11.53 dBm -18.47 de

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -42.30 dBm -29.30 dB 349,000 MH= 850.000 MHz 20.000 kHz 340,05045 MHz 33,30 dBm -26.30 dB

824.000 MHz 526,000 MHz 100.000 kHz 925.06593 MHz 12.28 dém -17.72 dB 550,000 MHz 860,000 MHz 100.000 kHz 850.01498 MHz -40.27 dBm -27.27 dB

- — —
) [ i )
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FG901542-02B

LTE Band 5/1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 10.80 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES SPURIGUGCHHEKABS PABS
6 3 5 ABS Li SPURIDUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p ﬁ S
10 dbm f\ { \
\ J
-10 dem: -
SPURIGUS. LINE_ABS | JJ
20 dem v\ J
-30 dem \ Hn\ ‘
|
-40 dem VI lﬂy 40 di m‘v
-50 dBm Py e, \ b
) 7 » L
B N — Va1
&5 dem e et TN T R e
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSi'"I‘S ‘ | | | Spurious Emissions
_Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc |  Powerabs | ALimit
£15.000 Mz 823,000 MHz 100,000 kHz 822.79620 MHz -47.64 dém -34.64 dB £47.000 MHz ﬁ?ﬁ%ﬁdz 100.000 kHz a‘t_?ﬁ Mhz 17.27 dbm -12WI
893.000 MHz | 674.000 Mhz 20.000 kHz 822,35650 MHz -32.12 dém -19.12 d& 840.000 MHz | BS0.000 MHz 20.000 kHz 549,00549 MHz -35.74 dbm -22.74 dB
524.000 MHz 526,000 MHz 100,000 kHz 82423077 MHz iroadem | -i2zede 50,000 MHe 560,000 M 150,000 ke 550 11409 Mie 617 dam .17 B
g
) L N

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 de

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr

Limit §heck PARS SPURIGHECLNEKABS PARS

Line _SPURIOUS_) INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém /.. e .\ 10 den
ode ! - 0 demy \

|
-10 dém t 1 -10 dpm
SPURIOUS_LINE_ABS ‘ \ L
-20 dem ]| m
-30 dem JLNW -30 :{Brr
-40 dBm: dBm
~ .
50 dem el IL‘""M 50 de B
' S h m T
TN s T —
&G dBm 60 dem - —
Start 815.0 MHz 3003 pts stop 826.0 MHz | ([ Start 847.0 Mnz 3003 pts Stop 860.0 Mz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 MHz 41,67 dem -26.07 06 847,000 MHZ 849,000 MHZ 100,000 kHz 84850040 MHz 5.62 dom 20,16 dB

£23.000 MHz 824,000 MHz 20.000 kkz 923,98651 MHz -43.54 dBm -30.54 8 849,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -42.87 dBm -29.87 dB

824.000 MHz 826.000 MHz 100.000 kHz 624.92208 MHz 10.59 dBm =19.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -42.84 dbm -29.84 db

T — —
i X N ™
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG901542-02B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

2019 20:0Z

@1 AvgPwr (@1 AvgPwr

Limit dheck BAES SPURIGIE CHNEKABS_ PABS

. . x ABS Li SPURIOUS, NE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS o0 chine §
10 dBm ‘[\‘ 10 dém [
[ l ‘ !
0ds - \ 0 dem T
-10 dam -10 dBm f
-20 dem ‘\ -20 dem \ J/.
-30 dém “l‘. I A 0 dBm
o T L1
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824.000 MHz 834,000 MHz 100,000 kHz 529,82017 MHz 3.63 dBm -26.37 dB 850.000 MHz 860,000 MH2 100.000 kHz 'BE50.00500 MHzZ 4099 cBm ~57.45 dB
T - —
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£15.000 MHz 823,000 MHz 100,000 kHz 822,92408 MHz -47.61 dém -34.61 d8 535,000 Mz | 849.000 Mz 100.000 kHz R T 16.93 dBm -uwl
523.000 MH2 | 694,000 MHz 160.000 khz 823,53451 MHz ~33.23 dbm -20.23 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01149 MHz -33.18 dBm -20.18 dB
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i ] [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Limit Fheck PABS SPURIGIECLINEKARS_ PABS
9 5 5 hakS Line _$PURIOUS_LINE_ABS PAS:
20 UIBIFF‘IH PURIOUS INE_ABS F 20 UBH‘n‘P S
10 dem 10 dBm:
ode an : .,
-10 d8m l -1 dem \
SPURIOUS_LINE_ABS \ \
-20 dem J L -20 dBm \
-30 dam J ”l\ ELET \
-40 dem 40 dem \
7 -
|+ s e
—Sp-clam 50 dem
-
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 834.0 MHz | || Start 830.0 Mnz 3008 pts Stop 860.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,85215 MHz -43.74 dBm 0.74 d& 839.000 MHz 849.000 MHz 100.000 kHz 841,71229 MHz 1.76 dBm -28.24 dg
823.000 MHz 524.000 MHz 100.000 kHz 823.99251 MHz -38.13 dBm -25.13 dB 549,000 MH= 850,000 MHz2 100,000 kHz 240.01449 MH= 37.40 dbm 5440 dB
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523.000 MH2 | 694,000 MHz 160.000 khz 823,55151 MHz ~36.66 dbm -23.66 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -34.21 dBm -21.21 dB
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Conducted Spurious Emission
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 781.06572 MHz -55.25 dBm -42.25 dB 30.000 MHz 815.000 MHz 100.000 kHz 783.41954 MHz -55.31 dBm -42,31 dB
860,000 MHz 1,000 GHz 100.000 kHz 997 55245 MHz -54,78 dBm -41,78 dB 860,000 MHz 1,000 GHz 100.000 kHz 902. 44755 MHz -54.47 dBm -41,47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83529 GHz -42.80 dBm -29.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87228 GHz -42.66 dBm -29.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -37.42 dBm -24.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -37.22 dBm -24.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.15571 GHz -41.80 dBm -28.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.74756 GHz -41,75 dBm -28.75 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 710.84333 MHz -55.30 dBm -42,30 dB 30.000 MHz 815.000 MHz 100.000 kHz B06.56547 MHz -55.47 dBm -42.47 dB
860,000 MHz 1,000 GHz 100.000 kHz 956.99301 MHz -54,82 dBm -41,82 dB 860,000 MHz 1,000 GHz 100.000 kHz 921.46853 MHz -54.86 dBm -41,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85279 GHz -42.63 dBm -29.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.80630 GHz -42.78 dBm -29.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -37.00 dBm -24.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -37.08 dém -24.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10172 GHz -41.71 dBm -28.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02874 GHz -41,79 dBém -28.79 d&
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LTE Band 5/ 1.4MHz
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pectrum
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SGL Count 100/100

Offset 10.80 dB

Mode

Auto Sweep

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg

Mode Auto Swesp

PARS heck PAES
INE_ABS PAES URIOUS_LINE_ABS PABS
LINE_ABS_
M‘ MJ\_.
- i A .
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 752.81984 MHz -55.29 dBm -42.29 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -55.26 dBm -42.26 dB
860,000 MHz 1,000 GHz 100.000 kHz 915 45455 MHz -54,94 dBm -41,94 dB 860,000 MHz 1,000 GHz 100.000 kHz 878.11189 MHz -54.84 dBm -41,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85179 GHz -42.81 dBm -29.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81880 GHz -42.60 dBm -29.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -37.71 dBm -24.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -37.15 dBm -24,15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75706 GHz -41.69 dBm -28.62 db 7.000 GHz 9,000 GHz 1.000 MHz 7.74206 GHz -41,74 dém -28.74 d&
{ 1 J L] ( )| J L]
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 791.26562 MHz -55.36 dBm -42.36 dB 30.000 MHz 815.000 MHz 100.000 kHz 702.21264 MHz -55,35 dBm -42,35 dB
860,000 MHz 1,000 GHz 100.000 kHz 863.14685 MHz -54,88 dBm -41,88 dB 860,000 MHz 1,000 GHz 100.000 kHz 914.61538 MHz -54,59 dBm -41,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85829 GHz -42.81 dBm -29.81 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83929 GHz -42.59 dBm -29,59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.41 dBm -24.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -37.32 dém -24,32 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.75956 GHz -41.84 dBm -28.84 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.75556 GHz -41.80 dBm -28.60 dB
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Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 727.32009 MHz -55.50 dBm -42.50 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.04273 MHz -55.42 dBm -42.42 dB
860,000 MHz 1,000 GHz 100.000 kHz 870.55944 MHz -54,87 dBm -41,87 dB 860,000 MHz 1,000 GHz 100.000 kHz 873.49650 MHz -54.87 dBm -41,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84379 GHz -42.75 dBm -29.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86278 GHz -42.49 dBm -29.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -37.22 dBm -24.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -37.32 dém -24.32 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.12322 GHz -41.77 dBm -28.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.10122 GHz -41.81 dBm -28.81 dB
) [ [ I J X
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 10.80 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 807.35007 MHz -55.28 dBm -42.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 796.36557 MHz -55,18 dBm -42,18 dB
860,000 MHz 1,000 GHz 100.000 kHz 916.99301 MHz -54,62 dBm -41,62 dB 860,000 MHz 1,000 GHz 100.000 kHz 865.38462 MHz -54.84 dBm -41,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.79930 GHz -42.59 dBm -29.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84979 GHz -42.87 dBm -29.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -37.32 dBm -24.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -37.27 dém -24.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.12672 GHz -41.90 dBm -28,90 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02874 GHz -41.69 dBm -28.69 dB&
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pectrum

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 808.52699 MHz -55.14 dBm -42.14 dB 30.000 MHz 815.000 MHz 100.000 kHz 784.59645 MHz -55.42 dBm -42.42 dB
860,000 MHz 1,000 GHz 100.000 kHz 968.18182 MHz -54,88 dBm -41,88 dB 860,000 MHz 1,000 GHz 100.000 kHz 881.32867 MHz -54.86 dBm -41,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89078 GHz -42.89 dBm -29.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85229 GHz -42,79 dBm -29.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -37.50 dBm -24.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -37.23 dém -24.23 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07223 GHz -41.74 dBm -28.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.11672 GHz -41.86 dBm -28.86 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 767.72739 MHz -55.47 dBm -42.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 792.44253 MHz -55.38 dBm -42,38 dB
860,000 MHz 1,000 GHz 100.000 kHz 939.93007 MHz -54,82 dBm -41,82 dB 860,000 MHz 1,000 GHz 100.000 kHz 891.11888 MHz -54,90 dBm -41,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82728 GHz -42.77 dBm -29.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86778 GHz -42.76 dBm -29.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -37.47 dBm -24.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -37.37 dém -24.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75456 GHz -41.63 dBm -28.63 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04424 GHz -41.81 dBm -28.81 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 804.99625 MHz -55.38 dBm 42,38 dB 30.000 MHz 815.000 MHz 100.000 kHz 808.91929 MHz -55,35 dBm -42,35 dB
860,000 MHz 1,000 GHz 100.000 kHz 863.70629 MHz -54,83 dBm -41,83 dB 860,000 MHz 1,000 GHz 100.000 kHz 910.69930 MHz -54.76 dBm -41,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82379 GHz -42.79 dBm -29.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83779 GHz -42,79 dBm -29.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -37.22 dBm -24.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97525 GHz -37.29 dBm -24.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99400 GHz -41.76 dBm -28.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.74906 GHz -41,78 dBém -28.78 d&
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0039
40 Normal Voltage 0.0041
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0078

-10 Normal Voltage 0.0030 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0075
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG901542-02B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 4.99 5.39 5.83
Middle CH 3.59 4.96 5.22 5.91 PASS
Highest CH 3.54 5.04 5.19 5.91
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.94 6.32 - -
Middle CH 7.51 6.41 - - PASS
Highest CH 6.93 6.35 - -
TEL : 886-3-327-3456 Page Number : A7-1 of 41

FAX : 886-3-328-4978
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